Is Your Product Registered?
Contact your Dealer to verify.

Warranties are based on Registrations and reduced to 1 year without
Registration.




<

ILLustrated Parts List

Models
BCL2330

Date: 8/25/00 Part Number: 845353



BCL2550 MAIN BODY

STRING CUTTER
ASSY.
INGL. 24 30~31




BCL2550 MAIN BODY

Ref| Part
No No. iDescription Q'ty|Notes
1 221473 [Clufch Case Assy. 1 JINCL. 2-4
2 | 221474 |[Clutch Case 1
3 016405 |Bearing 1 [#6200Z27
4 013825 |[Snap Ring 1 [#30
5 096042 ([Bolt 1 {M5x30
5] 054677 |Cluich Drum 1
7 817002 iBolt 4 [M5X20
8 221524 |Driveshat Assy. 1
9 222922 |Driveshait Tube Assy. 1 ]JINCL. 10,11
10} 221501 |Label 1 |CAUTION
11 | 221502 (Label 1 |[CAUTION |
12 | 224431 |Label 1 [BCL2550
13 | 215532 {Shaft Grip 1
14| 221465 |Throtile Tngger 1
151 214083 [Outer Guide 1
16 | 213444 |Throttle Cable 1 |340L
17 | 213548 |Plastic Tube 1 [#10X200L
18 | 054691 |Hanging Bracket Assy 1 JNCL. 19
19 089738 |Bait 1 (M5X15
20 214224 [Handle Assy 1 [INCL. 21-24
21| 214982 (Handle Assy 1
22 | 213171 |Packing 1
23 | 222142 |Screw 4 |M5X28
24 081027 |Nut a8 |M5
25| 222891 |Safety Cover Assy. 1 [INCL 26~-32
26 | 222880 |Safety Cover 1
27 222898 |Plate 1
28 | 092579 [Beit 4 [M5X12
29 [ 222898 |String Cutler Assy. 1 |INCL 24,30~31
30 | 222500 |Siring Cutter 1
31 092548 |Bolt 2 |M5X15
32 | 220895 ilabel 1
33 | 222955 |Hanging Strap Assy. 1

Page 3




 BCL2550 GEARCASE

Page 4



BCG12350 GERRCASE

Ref| Part
No.| No. |Description _ Q'ty|Notes
1 222887 |Gearcase Assy. -1 1 JINCL2~13
2 222888 |Gearcase 1
3 089884 |[Bolt 1 {M8x10
4 219205 |Bearing 1 #8626
5 222121 |Gear 1
[} 219430 |Blade Shaft - 1
7 212999 |Bearing 1 #6001 2RK
8 055185 {Snap Ring 1 |#28
g 222122 |Pinion Gear 1
10 | 217042 |Bearing 1 (#6092
11 | 140265 [Snap Ring 1 |WR9
12 | 140270 |[Snap Ring 1 [#24
13 092561 {Bolt 1 [M5X25
14 | 089737 |Bolt 1 IM8X12

Page 5




BCL2550 ENGINE

Page 6




BCGL2530 ENGINE

Ref| Part Ref{ Part .
No No. |Description Q'ty;Notes No.| No. |Description 'ty [Notes
1 264989 Cylinder 1 51 1 261076 |Woodruff Key 1 ]3X10
2 268001 |Gasket 1 92 261417 |Washer & Nut 1 M8
3 261250 |Bolt 10 [M5X20 53 | 261078 iSpacer 2
4 265802 {Insulator 1 54 1 261256 |Bolt 2 |M4X25
5 265470 |Air Duct 1 55 | 261200 |Spark Plug 1 |NGK BPMBY
6 261171 [Gasket 2 56 | 261202 |Grommet 1
7 265924 |Cap Screw 2 [M3X25 57 264588 |Clamp 1
8 | 264993 |Muffler Assy, 1 JINCL 9~14 58 | 264999 [Plate : 1
9 2650683 (Muffler 1 59 265000 |Recoil Starter Assy. 1 [iNCL 6066
10 | 264864 [Plate 1 60 | 265019 |Recoil Assy. 1T JINCL6&61-65
11} 264835 |Screen 1 61 | 261723 |Rope Assy 1 |INCL 62,63
12 | 264837 |Gasket 1 62 | 261725 |Starler Grip 1
13 | 264836 |(Tail 1 63 261724 Starter Rope 1 J3X8B90L
14 | 265107 |Bolt 4 [MdXx10 64 | 261721 |[Spiral Spring 1
15| 268449 jLabel 1 |LET260 65 | 261720 |[Resl 1
16 | 265133 |Gasket 1 66 | 262922 |Screw 1
17 | 265003 |Cylinder Cover 1 67 | 263475 |Starter Pawl Assy 1 {INCL 68~70
18 | 265742 |[Knob 1 68 | 263477 |Pawl 1
19 | 265004 (Muffler Cover 1 69 | 261728 |Retum Spring 1
20 | 264807 |Cap Screw 1 |M5X16 70 | 263476 |Starter 1
21 265006 |{Crankcase 1 71 264807 |Cap Screw 2 |M5X16
22 § 261491 [Bearing 2 [#6001C3 72 | 266025 |Stand 1
23 262198 |0i Seal 1 73 266190 |Screw 1 |M5X40
24 267386 |Oil Seal 1
25| 055185 [SnapRing 1 |#28
26 | 261612 |[Bolt 3 [M8X30
27 3 265012 |Piston 1
28 | 261496 |Piston Ring 2
29 | 281497 [Piston Pin 1
30 | 261037 |Needle Bearing 1
31 | 281576 |Circlip 2
32 | 265197 |[Crankshaft & Rod Assy. 1
33 264025 |[Clutch Assy 1 |JINCL 34,35
34 | 264026 |Clutch Shoe 2
35 264028 |[Spring Clutch 1
36 | 284505 (Clutch Bolt 2
37 | 261189 |Washer 2 |6X16.5X{1.2
38 { 2B1777 [Wave Washer 2
39§ 266158 |[Fan Cover 1
40 | 267397 Magneto Assy. 1 [INCL 41-49
41 | 261356 [Rotor 1
42 | 267173 |lgnition Coil Assy. 1 {INCL 43~40
43 267174 |Coil 1
44 | 267403 |Spark Plug Wire Assy. 1 [INCL 45-47
45 t 267404 _ |Spark Plug Wire 1
46 | 261074 [Plug Cap 1
47 | 261075 |Connector 1
43 | 261072 [Cap 1
49 | 267402 linsuiator 1 [6X6.8X80
50 | 267492 |Lead 2

Page7




BGL2550 CARBURETOR & FUEL TANK

Carburetor Gasket
Kit

45

Carburetor Repair
Kit

46

Page 8



BCL2550 CARBURETOR & FUEL TANK

Ref| Part =
No.; No. [Description Q'ty:Notes
1 266150 |[Carburetor Assy. 1 [INCL 2~20
Z7[ 7261871 |O-Ring T
3 266462 [Main Jet 1 415
4 262995 [Gasket 1
5 262994  |Diaphragm Fuel Pump 1
[ 264155 |Pump Bedy 1
7 262993 |Gasket 1
8 261873 {Diaphragm Assy 1
[E] 262991 |Purge Body 1
10 | 261874 |Primer 1
1 262592 |Cover Plate 1
12 | 262996 |[Screw 1
13 | 261876 |E-Ring 1
14 264678 |Washer 1
15 | 261658 |Swivel 1
16 | 260607 |[Screw =
17 | 264677 |Bracket 1
18 261878 |Nut 1
15 2635994 (Adjuster 1
20| 261657 |Packing 1
21 261864 |[Gasket 1
22 264016 |Cap Screw 1 |M5X60
23 266422 |Air Filter Assy. 1 {INCL 24-30
24 263005  |Housing 1
25 262998 |Cover 1
26 2630068 {Element i
27 | 263000 |Washer 1
28 | 263001 |Sleeve Z
29 2866423 |[Chcke Valve 1
30 | 263003 [Plate 1
31 206210 |Fuel Tank Assy. 1 JINCL 32~42
32 265032 [Fuel Tank 1
33 | 264784 [Cap Assy 1 JINCL 34
34 261105 [Packing 1
35 | 261696 |Breather Assy 1
36 | 265952 |[Fuel Pipe Pick-Up Assy. 1 [INCL 37~42
37 | 265867 |Fuel Pipe Assy. 1 ]INCL 38-40
38 | 265869 |Grommet 1
39 | 262649 |FuelPipe 1
40 | 283038 |Return Pipe 1 [3X6X85L
41 264653 |Filter Assy. 1
42 | 261117 |Clip. 2
43 264318 Pad 2
44 1 263824 |[Pad 1
45| 840860 |Carburetor Gaskei Kit 1
46 | 840859 |Carburetor Repair Kit 1

Page 9



AGCESSORIES

Ref
No.

Part
No.

Description

Q'ty

Notes

210418

Box Wrench/Driver

13X18X(+)

022885

Offset End Wrench

8XxX10

210181

Pin (Tool Stop)

3.5X170L

222857

Instruction Manual

2229435

Warranty Card

222890

Boss Adapter

~§| D en| | G POk =]

840568

Semi-Auto Cutting Head

JREN Y (Y JPUEY [N Y Y

Page 10




SEMI MATIC TAP HEAD (840968]

HALF-ROUNDED |
HOLES i

Ref| Part
No.| No. [Description Q'ty|Notes
840570 |Shaft Bolt

840571 |Housing W/Eyelets
840406 |Spring

840573 |Washer

840574 |Quter Drive
840575 |lnner Cam

840576 |{Spool Wiline

=} 3 L] ) | | —
JEEY JEECY QY (RN R QRN Y

Page 11




Maruyama U.S., Inc.
3570 Shelby Lane
Denton, TX 76207
940-383-7400 voice
940-383-7466 fax

www.maruyama-us.com



